Sgve Lekemiljg AS

Grgnnvoldveien 290
3830 Ulefoss - Norway
TIf: +47 35 94 65 65

www.sove.no

Produkt nr. / Product no. / Produkt nr.

35-100-330

Ordr. nr.

Dato.

Sign.

Sove Lekmiljo AB
Fabriksgatan 7

412 50 Goteborg

Tif: +46 (0) 31 773 97 00

www.sove.se
1

25.08.2009




Dokumentasjon / Documentation/ Dokumentation

Det er sveert viktig sette seg inn i alle skisser og instruksjoner som
felger med utstyret som skal monteres!

1. Ngdvendig utstyr/ antall

NB! Under monteringsarbeidet ma utstyret, som
personer / arealbehov

ikke er forankret forsvarlig i bakken, avstives slik at
Planskisse med sikkerhetssone det ikke kan velte som fglge av vind og lignende,
eller ukontrollert bruk.

Omradet ma avstenges under oppsettelse av
Fundamenteringsanvisning apparatene med sperreband og lignende.

Planoversikt forankring

Monteringshgyder fallhgyder

Oversikt over festeklammer

N o vk~ wWw N

Monteringsanvisning

It is essential that you familiarise yourself first with the plans concerning your
structure

1. Necessary equipment/number of

people/ area of impact
NB! During assembly of the equipment, ensure
that all structures are securely propped,
Overview anchoring especially when left overnight. Also ensure that
equipment is supported whilst concrete
foundations are setting and enclose the area
Assemblyheights and critical fallheights| securely to prevent access.

View from above with impact zone.

Anchoring instructions

Clamps

N o vk~ w N

Assembly instructions

Det ar viktigt att lasa noggrant alla ritningar och instruktioner
tilhorande utrustningen som skall monteras

1. Noédvandiga verktyg/ Antal personer/

arealbehov

2. Planritning med sikerhetszon OBS! Under monteringsarbete bor utrustningen
. ) _ som inte ska forankras i marken stéllas sa att

3. Oversikt markforankring det inte kan vilta av vind eller liknande.

4. Férankringsinstruktion Omradet maste spdrras nar lekutrustningen

byggs upp, med avsparrningsband eller

5. Monteringshojd och fallh6jd liknande.

6. Oversikt fastklammor

7. Monteringsanvisning




N@dvendig verktgy / Tools required / Nodvandiga verktyg

©E ©

= 13 mm
Torx Nr 45 17 mm
/ High quality ﬂ
’ o
S a3
Merkeband 18V 5mm Metermal
Mark ribbon
Markeband Metric measure

Tumstock

N@dvendig antall personer / Number of persons required
/ Lampligt antal personer

14 t
14 h
14 t

Anbefalt arealbehov ved montering / Recommended working space
/ Rekommenderad arealbehov vid montering

©E ©

84 m?

A 4

A




(ND Plantegning med sikkerhetssone

OB Overview with impact zone

©) Planritning med sakerhetszon

wae |

7700

2664

3343

H.C .L:1m
i Em2 000

LY —

1886 o] [

Z0ONE




1500

(ND Forankringsoversikt

@GR Anchoringplan

©) Forankringsoversikt

1200

=

[

1823

154

]

1200

et

L6

361

1200

1200

2129

5%

i

286

MIVEAL SOL FIMI <0.00
|

| 400

RETON DOSE A 350 kgemd
PLOT S0Qx500x500

1200 | i By,
P I
A =%y

L2 /s
N7
Y

-
-

e
XN

il

|

%/ /&I ]

% - T, OB

2z ,a,}"




@ @D Monteringshayder og fallhgyder (S Monteringhéjd och fallhéjd
@B Assembly heights and critical fallheights




Fundamentering/ Concrete foundation/ Markforankring

For enklere & kunne flytte eller bytte deler, stgpes ikke Romantic produktene direkte i grunnen, men pa
felgende mate:

Fase 1:

+ Stgp betongblokk (50x50x50cm) som skal brukes som forankring.

*Var oppmerksom pa om stolpene skal vaere ift niva 0 eller -40. Niva 0 er tilpasset underlag med
fallmatter og niva -40 er nar lekeseksjonen plasseres i et sandbasseng.

+» Bruk en kikkert for a nivellere omradet for & fa betongfundamentene riktig ift forankringstegning.

Fase 2:

+» Forankringsplaten festes til betongfundamentene med forankringsbolter etter at lekeseksjonen er
ferdig montert.

In order to allow any future moving of or changes to the equipment, HUSSON COLLECTIVITES play
equipment is not anchored directly in the concrete, but fixed to the ground as follows:

Phase 1:

¢ Casting on-site of concrete blocks 350 Kg/m3

¢ Laying out using a theodolite in accordance with the indications of the specific anchoring plan included
with the instructions.

Phase 2 : (Fixing the play equipment on the concrete blocks or slabs)
¢ After the concrete has been left to dry for at least two weeks, the equipment can be fixed to the ground

“*The upright plates are fastened onto the concrete blocks using Spit studs after the equipment has been
completely assembled.

For att enklare kunna flytta utrustningen eller byta delar, gjuts inte Aventyr produkten direkt i marken,
utan forankras pa foljande satt:

Fas 1:

+* Gjut betongblock (50x50x50xm) som anvdnds som markankare

“»*Var uppmarksam pa om stolparna skall vara i niva O eller -40. Vid Niva 0 &r stolparna anpassad for
fallmattor och vid niva -40 plasseras lekstéallningen i sand.

«»*» Anvand en kikare for att nivellera platsen for betongforankringarna korrekt enligt
forankringsritningen.

Fas 2:

¢ Forankringsplattan fastes till betongférankringen med forankringsbultar efter att leksektionen &r
fardigmonterad.




Klammer/ Clamps/ klammor

Montering/sammestilling av klammer (D.89 clamp)

Hver klammerdel er merket med et nummer som er preget pa delen. Det er viktig at hver del
blir satt sammen iht tegningene som fglger.

NB Ikke bland klammerene til de ulike delene av seksjonen!

Eks. JPI-0050 —PP og JPI 0049 —PP h@grer sammen.

Assemby/fitting the clamps (D.89 clamp)

All clamps is fitted together by two parts with unique numbers for each part. It is essential that
correct parts are fitted together according to the drawings as follows.

NB! DO NOT MIX THE CLAMPS FOR THE DIFFERENT PARTS OF THE PLAYGROUNDEQUIPMENT!

Ex. JPI-0050 —PP and JPI1 0049 —PP matches

Montering/sammanstéllning av klammor (D.89 clamp)

Varje klammdel ar markt med ett unikt nummer. Det ar viktigt att varje del satts ihop enligt
ritningen som foljer.

OBS! Blanda inte ihop klammor fran olika delar av stallningen!

Ex. JPI-0050 —PP og JP1 0049 —PP hér i hop.




Klammer/ Clamps/ klammor

Klammer: (Mutter og bolter inkludert)

1.Klamme d.34

2.Klammer 289 1 utgang
3.Klammer 289 2 utganger 60°
4 Klammer 289 2 utganger 90°
5.Klammer 289 2 utganger 120°
6.Klammer 289 2 utganger 150°
7.Klammer 289 2 utganger 180°
8.Klammer @89 3 utganger 60°
9.Klammer 289 3 utganger 90°
10.Klammer 289 4 utganger

Clamps: (nuts and bolts included)

1.Clamp D.34

2.Clamp @89 1 pre-equipped fastening
3.Clamp 289 2 pre-equipped 90° fastenings
4.Clamp 289 2 pre-equipped 180° fastenings
5.Clamp 289 2 pre-equipped 60° fastenings
6.Clamp @89 2 pre-equipped 120° fastenings
7.Clamp @89 2 pre-equipped 150° fastenings
8.Clamp 289 3 pre-equipped 60° fastenings
9.Clamp 289 3 pre-equipped 90° fastenings
10.Clamp 289 4 pre-equipped fastenings

klammor: (Muttrar och bultar inkluderat)

1.kldmmor D.34

2.klammor 289 1 utgang
3.klammor 289 2 utgangar 90°
4 klammor 289 2 utgangar 180°
5.klammor 289 2 utgangar 60°
6.klammor 289 2 utgangar 120°
7.klammor 289 2 utgangar 150°
8.klammor 289 3 utgangar 60°
9.klammor 289 3 utgangar 90°
10.klammor 289 4 utgangar




CLAMP D.34

I8 SR EMCLAME D 34,

SRR -

X1

LEEKWA SHER DI
Q0357

T2 MNUET CEAME D3
JELOTEBR

X1

A2

STATMN E85 STEEE A0 hLT

QOEes,

QOaFeR

AMIER TN S8 Gl

A2

X E

10




@ CLAMP D.89 1 UTGANG/CLAMP D.89 1 FASTENING/CLAMP D.89 1 UTGANG

F2 D08 L AMP MITTH T A 5TENNG
JAL Q0 Be

F:2 D8R STNSLE L AME
JEL e R

LR S ER D Tl

IO ET TERN SCREMA

Qooz58

Qoo33T

STATNE55 STEG HMIO NUT,
Qe

— .

A3

0,88 CLAME 0 ER,

JE PR B

A3

AL

11




@ CLAMP D.89 2 UTGANGER 60 °/CLAMP D.89 2 FASTENING 60 /CLAMP D.89 2 UTGANGAR 60 °

; » f:82 DERCEAME MTTH F FASTENTMNGE
12 B8 L AME MITH T FASTEMNINGSF S JOL 00503

JALOSRL R —

| xi13
MIONTS TORX SCREMS D.68 CLAME COVER S
L CXHMA SHER D 103 QU583 TR 0052503
Qoo 73

STATM ES5 STES HMIO NUTS
o SHEe s "

X4z
X 43 A2

AN4E




@ CLAMP D.89 2 UTGANGER 90 /CLAMP D.89 2 FASTENING 90 /CLAMP D.89 2 UTGANGAR 90 °

T2 & CLAWE AR 2 ARSTENINGS

SR -oesT AP

f.2 Dgg SMEE Oy
SR -opde -FF

AT
LOCKMSRER DT
g3z r
STAMEESS AT EEL AW AT
(oot
& .

Mrowess TOAED O8RS

Loase

Dag CLAMP COWVER

SP s AP

13




@ CLAMP D.89 2 UTGANGER 120 /CLAMP D.89 2 FASTENING 120 /CLAMP D.89 2 UTGANGAR 120 °

12 FOCLEAMP MTTH 1 54 5T E0TS 5077 1.2 BO X AMPUTTH § LA STENINS 1207
JE DAL pRT SR OGS R PR

| xiz
MICK ST TORX SR EW/E
Pl el
[ GORWASHER D 103 DEFECLAMP COVER S
Qouz 77 JBLO052-503
STAINGE55 STEEL HMIG NLTS \
Q02993
X 43
X457 X 27

Phage 23




@ CLAMP D.89 2 UTGANGER 150 /CLAMP D.89 2 FASTENING 150 /CLAMP D.89 12 UTGANGAR 150 °

T2 B CLAMP T TH T FASTENING 5078 : iy
JOT. (854 P03 L2 FECLAMP MO TH T FAS5TEMINE 7507

M M SR 5T G- R E

D85 ELAME COVER 3
STAINGESS ﬂggfq ;wm LTS BT 052 553
[ SR SHER B 103
18 g MICh S5 TEORN SCREHS
Q02573
X437
X 43 | x4z

Lhase 23

15




@ CLAMP D.89 2 UTGANGER 180 /CLAMP D.89 2 FASTENING 180 /CLAMP D.89 2 UTGANGAR 180 °

L2 Dae CLAWE WATH D ESSTENNG
SE s -PP

Bae JLAE CIRER
SR -ppss PP

Az

Migess TOHT SCREM

ogzsg
LOCk e Dre

Fitir skl |
FAMLERS  STEEL  HiNe WLT ; \
Qoares

s
£ .
Lt

16




@ CLAMP D.89 3 UTGANGER 60 /CLAMP D.89 3 FASTENING 60 /CLAMP D.89 1 UTGANGAR 60 °

17 BRCLAME WITH 7 FA S TEINESS
F:2 09 S AMP WTTH 154 STENTINGE S JRI-OOTEPRE

JRIOQERL B E

Xis
| xiE
L CERMMASHER D.i05 S
: LY EEER B BR T AMP COVERS
003 72
JRL OO0
STAING ES5 STECE HWI0 NS
s
X3
X5z
X 53 A

Phase 27




CLAMP D.89 3 UTGANGER 90 °/CLAMP D.89 3 FASTENING 90 /CLAMP D.89 3 UTGANGER 90 °

52 088 AMP TTH § A4 5TENNG

52 GF CLANF T TH 2 F4 aTEMNTNS S JEL A0S0 58,
TR 08T AR,

X

AT TS TERX SCREAS

L CAOFTAA S HER DT b sy

Qo0 a7

0,89 CFAME COER.
PRI e

o STATM C55 STER S0 NUT,
Qores

18




@ CLAMP D.89 4 UTGANGER/CLAMP D.89 4 FASTENING/CLAMP D.89 4 UTGANGAR

12 BRCLAME MWITH £ P STENTMES,
JEI GO

£ 88 CLAMECCWER,
TR 55 B

A

AT 5T RN SOR S

Qo0E e,

X1
L KU SHER D10 STAINIESS STEEL HMIO NUT,
QU037 s
o X6

A

J

A

19




MONTERING | KRONOLOGISK REKKEF@LGE
ASSEMBLY OPERATIONS IN CHRONOLOGICAL ORDER
MONTERING | KRONOLOGISK ORDNING

1 Montér forankringsplatene til stolpene.
2 Montér gulv.

3 Montér tak.

4. Montér bru

5 Montér vegger.

6 Montér benk/bord

7 Montér stige

8 Montér brannmannstang.

9 Montér klatrenett

10 Montér sklie.

Dersom lekeseksjonen bestar av flere tarn, gjenta monteringsrekkefglgen
for hvert tarn og sett taket i forhold til vaer og vindforhold

1 Pre-assembly of the uprights.
2 Platform assembly.

3 Roof assembly.

4 Bridge assembkly

5 Side panel assembly.

6 Bench/table assembly

7 Ladder assembly

8 Fireman’s pole assembly.

9 Climbing net assembly.

10 HPL slide assembly.

In the case of a configuration with several Towers, repeat the operations above for
each of the towers, taking care to position the roof correctly in relation to the weather
conditions.

1 Montera férankringsplattorna till stolparna.
2 Montera golv.

3 Montera tak.

4 Montera bron

5 Montera vaggar.

6 Montera bank/bord

7 Montera stege

8 Montera brandmanstang.

9 Montera klatternat.

10 Montera HPL rutschkana.

Om lekesektionen har flera torn, upprepa monteringordningen
for varje torn och placera taket i férhallande till vader och vind




Montering av lekeapparatet / Assembly instructions / Montering av lekredskapet

Pa de neste sidene vises monteringsanvisning for Romantic serien i kronologisk rekkefglge
basert pa eksempelprodukt. Monteringsrekkefglgen gjelder for alle produktene i Romantic-
serien

The pages that follow show the assembly operations on a Romantic tower in chronological
order, based on the example of the following configuration

P& de féljande sidorna visas monteringsanvisning fér Aventyrserien i kronologisk ordning
baserad pa exempelprodukter. Monteringsordningen gélder alla produkten i Aventyrserien

21




Montering stolper/ Assembly instructions posts/ Montering av stolpar

_| LIST OF PARTS:

ADJUSTABLE POST 89 [ 2150 EQUIPPED WITH CAP

JIM-0993-£QF MIOx30 TORX ANTI-
TAMPER SCREW QO0Z58
L ) an
> \\
X1 <
- ]
REMOVABLE PLATE LEV.0
JTM-0900-00
——————————————
e ——
1
X1 |

FORANKRINGSPLATER FOR STOLPER
-Fest den justerbare forankringsplaten til stolpene (2 torx screws M10x30mm)

PRE-ASSEMBLY OF UPRIGHTS
-Fit the adjustable anchoring plate on the pre-equipped upright
(2 torx screws M10x30mm)

FORANKRINGSPLATTOR FOR STOLPAR
- Fast den justerbara forankringsplattan till stolparna (2 torx screws M10x30mm)

U

I —_— A —— 3

22




Montering gulv/ Assembly instructions floor/ Montering golv

M10 CASED NUT
QUOSS0

PRE-EQUIPPED SQUARE PLATFORM

1200 JTM-0836-Z¢) \\
=

U -

&

X158

SQUARE 15MAM FINNED
FLUE QOI00Z

MONTERING GULV
- Liggende pa bakken, monter gulvet til 2 av stolpene. Legg stolpene slik at
klammene er i riktig posisjon for & montere fast gulvet.

PLATFORM ASSEMBLY
-On the ground, assemble the platform and 2 uprights. Ensure the
uprights are correctly positioned for the fitting of the roof

MONTERING GOLV
- Liggande pa marken, montera golvet till 2 av stolparna. Stolparna
maste vara i korrekt position for at montera fast golvet.

Anvand klamme for 1 utgang

23




Montering gulv/ Assembly instructions floor/ Montering golv

-Sett opp de monterte stolpene og gulvet
og monter de resterende 2 stolpene

Fest gulvet til stolpene som vist i tegning
(4 stk D.89 clamps med 1 uttak)

-Place the tower in the upright position
and assemble the 2 remaining uprights
Fix the floor to the posts
(4 x D.89 clamps single)

-Placera de monterade stolparna och golvet

lodratt och montera sedan de 2 sista
stolparna

Fast golvet till stolparna i visad ritning

(4 st D.89 clamps med 1 utgang)

- |

(N Fest firkantet (M10 cage nuts) i alle
hull som benyttes til 3 feste andre komponenter (vegger, broer, etc...)
Tett alle gjenvaerende hull (15 mm plugger)

WO  Fit the square M10 cage nuts in all the square cutouts
intended to recive the components (sid panels, bridges, etc...)
Block all the remaining square cutouts (square 15 mm finned plugs)

©) Fast (fyrkantig M10 cage nuts) i alla de férborrade hal som
anvands till fasten av andra komponenter (vaggar, broar, etc...)
Fyll i alla andra hal med 15 mm pluggar 24




Montering av gulv/ Assembly instructions floor / Montering golv

SAMMENFESTING MELLOM FIRKANTET OG TREKANTET GULV

-Monter firkantgulvet med 4 klammer m/1 utgang D-89 ref Jpi-0081-ki

- Ta bort 2 rgr D.34 | 300 fra undersiden av gulvet, men husk a sette inn bolter for a unnga
klemmfare for fingre

-Fest trekantgulvet til firkantgulvet (Torx screw M10x30 + alu torx washers + cage nut M10)
-Fest trekantgulvet til motsatte stolpe som har 1 klamme med 1 utgang D.89 ref. Jpi-0081-ki

CONNECTION BETWEEN SQUARE AND TRIANGULAR FLOOR

-Place the square floor with 4 clamps (1 fixing) D-89 ref Jpi-0081-ki

-Put the 2 tubes D.34 Ig 300 away from the triangular floor, but put in place of the tubes
the bolting to avoid any fingers entrapment

-Assembly the triangular floor with the sqare flooor(Torx Screw M10x30 + alu torx
washers + cage nut M10)

-Put the triangular floor on the opposite poste with 1 clamp (1 fixing) D.89 ref. Jpi-0081-
ki

SAMMANFASTNING MELLAN FYRKANTIGT OCH TREKANTIGT GOLV

-Montera fyrkantgolvet med 4 klammor m/1 utgang D-89 ref Jpi-0081-ki

- Ta bort 2 rér D.34 | 300 fran undersidan av golvet, men kom ihag att satta i bultar for att
undvika klamrisk for fingrar

-Fast trekantgolvet till fyrkantgolvet (Torx screw M10x30 + alu torx washers + cage nut M10)
-Fast trekantgolvet till motsatta stolpar som har 1 klamma med 1 utgang D.89 ref. Jpi-0081-ki

25




Montering gulv/ Assembly instructions floor/ Montering golv

PRE-EQUIPPED TRIANGUL AR
PLATFORM JIM-0637-2Q)

SQUARE 15MM FINNED
PLUE Qolooz

MI0 CAGED NUT
QU060

26




Montering tak/ Assembly instructions roof/ Montering tak

LIST OF PARTS:

CAMELEQ HPL ROOF FRAME
JIM-0673-PA

AQUATIC HPL ROOF SECTION
HPLOO406

YELLOW PLASTIC TORX WASHER
QUoO755

AQUATIC HPL ROOF FRONTON

HPLOO407

MI0x35 TORX ANTI-
TAMPER SCREW Q00259

AN

@

X220

MIOx30 TORX ANTI-
TAMPER SCREW QOO282

.

9D

Xé

0.34 CLAMP EXT. PTECE
JCO-0170-FP

X6

STAINLESS STEEL RIDSE PART FOR
CAMELEQ HPL ROOF JTM-0672-PA

STAIMNLESS STEEL M10 TORX ANTI-
TAMPER CAP NUT QU0O261

™,

)

X2z

STAIMNLESS STEEL HMID
MNUT QO0299

S Em

27




Montering tak/ Assembly instructions roof/ Montering tak

{
.l'r | / fid
— / A
d i 1
\\ZH\ ,r')-a" /
\\ | | aﬂir}

Fest takrammen til toppen av stolpene med
( M10 + 55 screws + M10 nuts) i riktig
posisjon, men skru ikke muttrene til!

Fit the HPL roof framing onto the posts

with reducing adapters, taking care to

place the roof in the right direction

( M10 + 55 screws + M10 nuts) BUT DO NOT TIGHTEN

Fast takramen till toppen av stolparna med
(M10 + 55 screws + M10 nuts) i korrekt
position, men skruva inte fast!

Fest HPL takplatene til rammen
(M10x55 screws + aluminum torx washers + torx cap nuts
D.34 clamp ext. pieces ),men ikke dra til!

Fit the HPL roof sections, but do not tighten!
(M10x20 screws + aluminum torx washers + torx cap nuts
+ D.34 clamp ext. pieces

Fast HPL takplattorna till ramen
(M10x55 screws + aluminum torx washers + torx cap nuts
D.34 clamp ext. pieces ), men skruva inte fast!




Montering tak/ Assembly instructions roof/ Montering tak

© 6 @

Fest HPL mgnen til taket, men ikke dra til!
(M10x20 screws + aluminum torx washers + torx

Fit the HPL roof sections, but do not tighten!
(M10x20 screws + aluminum torx washers + torx

Fast HPL toppdelen till taket, men skruva inte at muttrarna!

(M10x20 screws + aluminum torx washers + torx

Juster det monterte taket og dra sa til alle bolter

cap nuts )

cap nuts

cap nuts)

Fest taksidene, men ikke dra til!
(M10x55 screws + aluminum torx washers
+ torx cap nuts + D.34 clamp ext. Pieces)

Fest taksiden, men ikke dra til!
(M10x55 screws + aluminum torx washers
+ torx cap nuts + D.34 clamp ext. Pieces)

Fast taksidan, men skruva inte at muttrarna!
(M10x55 screws + aluminum torx washers
+ torx cap nuts + D.34 clamp ext. Pieces)

Adjust til whole roof assembly, then tighten all the bolts

Justera det monterade taket och dra at alla bultar

29




Montering metallbru/ Assembly instructions metalbridge/ Montering metallbro

_‘ LIST OF PARTS:

METAL BRIDGE RATIING-HPL SLIDE ENTRANCE
JIM-0909-6P

SIDE HR FOR STRAIGHT METAL BRIDGE
1200 JiM-0845-6F

HPL STRATGEHT PLATFORM FOR MET AL

BRID&E 1200 HPLOO436 ERE-EQUIRRD 33

- CLAMFP

MIOK30 TORX ANTI- MIOx16 TORX ANTI-TAMPER MI0Ox5T TORX ANTI-
TAMPER SCREW Q0258 SCREW QO0260 TAMPER SCREW Q00259

Eh AN AN

Al UMINTUMTORX WASHER STATM ESS STEF! MI10 TNSERT HPL SHTM TH 25 5 BRTD&F
QU073 225 HT=14MM QUI018 HPL 0381
@ @ Sm—
MOUNTING ONTO TOWER X8 X2
X158

30




@‘ Montering metallbru/ Assembly instructions metalbridge/ Montering metallbro

2) Fest toppen av rekkverket med D.89 clamps (enkel eller dobbel avhengig av konfigurasjone )

2) Fasten the top part of the railing using D.89 clamps (single or double depending on the
assembly configuration)

2) Fast toppen av racket med D.89 clamps (enkel eller dubbel beroende av konfigurationen )

3. Fest metallrekkverket til plattformen (M10x30 screws+aluminium torx washers)
3. Fasten the metal railings onto the platform (M10x30 screws+aluminium torx washers)
3. Fast metallracket till plattformen (M10x30 screws+aluminium torx washers)

31




Montering metallbru/ Assembly instructions metalbridge/ Montering metallbro

MOUNTING ONTO TOWER

3) Fest rekkverket til plattformen (M10x55 screws+aluminium torx washers) og
enderekkverket(D.34 clamps) uten & dra til
Ikke glem utforing (th.25) mellom plattformen og rammen

3) Mount the side handrails on the platforms without tightening (M10x55
screws+aluminium torx washers) and onto the railings (D.34 clamps)
Do not forget the shim th.25 between the platform and the frame

3) Fast racket till plattformen (M10x55 screws+aluminium torx washers) och till

andportalen(D.34 clamps) utan att dra at
Glém inte skivan (th.25) mellan plattformen och ramen

32




Montering metallbru/ Assembly instructions metalbridge/ Montering metallbro

4) Fest HPL broen til rekkverkrammen
(M10x16 screws+aluminium torx washers+stainless steel M10 inserts)

4) Fit the HPL platforms onto the side handrails
(M10x16 screws+aluminium torx washers+stainless steel M10 inserts)

4) Fast HPL bron till ramen
(M10x16 screws+aluminium torx washers+stainless steel M10 inserts)

™

Juster og dra til bolter pa hele broen nar montering er helt ferdig
Monter ngyaktig som vist i anvisningen

Adjust and tighten the bolts for the whole bridge assembly after completely assembling
Assemble strictly as shown in the diagrams

Juster och dra at bultar pa hela bron nar monteringen ar helt klart
Montera exakt som visas i anvisningen 33




Montering vegg/ Assembly instructions wall/ Montering vagg

© & 0 | &

MONTERING VEGG

SIDE PANEL ASSEMBLY

MONTERING VAGG

34




Montering vegg oppe/ Assembly instructions wall/towerlevel/

Montering vagg tornhojd

— LIST OF PARTS:

HPEOO412

AQUATIC SLOTTED HPL 1200 STDE PANEL

X1

OFFSET MOUNTING BRACKET
JIM-0654-PA

—

o

Xz

ALUMINIUM HPL
FASTENING CLIP JMA-

Xz

YELL OW PLASTIC TORX WASHER
QOO755

QUO753

AL UMINIUM TORX WASHER

STATM £S5 STEEL HMIO
NUT QO0299

X4

MIOZ20 TORX ANTI-
TAMPER SCREW Q00262

.

D

Xz

Xz
Xz
MI0x30 TORX ANTI- STAINLESS STEEL MI10 TORX ANTI-
TAMPER SCREVY  QUOZ58 TAMPER CAPNUT QU0Z61
| x4 Xz

35




Montering vegg oppe/ Assembly instructions wall/towerlevel/
Montering vagg tornhojd

1.
2.

Monter veggfestene (JMA-0162-PP) i veggen (M10x30 screws + M10 nuts)

Monter braketter (JMA-0654-PA) til veggen (M10x20 screws + torx cap nuts + yellow plastic
torx washers) Borr hull D.13.5 til brakettene. Veer ngye med a sette brakettene pa riktig side.
Fest den sentrerte skiven. (Glem ikke & benytte 2 plastskiver mellom den runde skiven og
veggen. Bruk 24mm (JJM-0777-AC) og monter (1 stk 10x20 screw and 1stk M10x16 screw)
Skru fast stjerneformet handtak (screw + nut for knob)

Tett hullet for stjerneformet handtak (M10x16 screw + torx cap nut + yellow plastic torx
washers) slik at det ikke er mulig a fa fingrene hengene fast i hullet.

Place the fastening clips in place on the HPL panel (M10x30 screws + M10 nuts)

Fix the offset mounting brackets on the HPL panel (M10x20 screws + torx cap nuts + yellow
plastic torx washers) Beforehand drill D.13.5 holes for the brackets. Be careful to fix the
brackets the right way round so that the picture is on the outside of the equipment.

Mount the central disk as shown below. (do not forget the 2 plastic washers between the
disk and the themed HPL panel. Putin the 24mm long spacers and faste teh assembly into
place with 1 10x20 screw and 1 M10x16 screw

Mount the star knob as shown below (screw + nut for knob)

Block the screw hole for the star knob (M10x16 screw + torx cap nut + yellow plastic torx
washers) so that fingers cannot be trapped in it.

Montera vaggfasten (JMA-0162-PP) i vaggen (M10x30 screws + M10 nuts)

Montera braketter (JMA-0654-PA) till vaggen (M10x20 screws + torx cap nuts + yellow plastic
torx washers) Borra hal D.13.5 till brakettarna. Noggrant montera brakettene pa ratt sida.
Montera den sentrerade skivan. (Andvand 2 plastskivor mellan den runda skivan och vaggen.
Anvand 24mm (JJM-0777-AC) och montera ihop (1 stk 10x20 screw and 1stk M10x16 screw)
Fast stjarnformad handtak (screw + nut for knob)

Plugga till halet for stjarnformad handtak (M10x16 screw + torx cap nut + yellow plastic torx
washers) sa det inte dr mojligt att stoppa fingrarna i halet

36




Montering vegg oppe/ Assembly instructions wall towerlevel/
Montering vagg tornhojd

Monter HPL veggen til stolpene med D.89
klammer (enkel eller tosidig avhenging av
konfigurasjonen)

Mount the side panel in the top part using
D.89 clamps (single or double depending on
the assembly configuration)

Montera HPL vaggen til stolparna med
D.89 klammer (enkel eller dubbel utgang
beroende av konfigurationen)

Monter HPL veggen til gulvet
(M10x30 screws + aluminum torx washers)

Fix the HPL side panel onto the platform
(M10x30 screws + aluminium torx washers)

Montera HPL vaggen till golvet
(M10x30 screws + aluminium torx Washers)

37




Montering vegg nede/ Assembly instructions wall groundlevel/
Montering viagg markniva

LIST OF PARTS:

POST OFFICE HPL STOE PANEE
1200 HPL 00386

AL UMINTIUM HPL

FASTENING CLIP JMA-0162-

X4
MIOx30 TORX ANTT -
TAMPER SCREW QOOZ58 STAINLESS STEEL HMI0
NUT QO0299
_— X4

38




Montering vegg nede/ Assembly instructions wall groundlevel/
Montering vagg markniva

Fest aluminiumsfestene (JMA-0162)

til HPL veggen (M10x30 screws + M10 nuts)
i de forhandborrede hullene D11 for & feste
til nederste del.

Put the fastening clips in place on the
HPL panel (M10x30 screws + M10 nuts)
beforehand drill D11 hols for the bottom
fastening clips

Montera aluminiumsfasten (JMA-0162) till
HPL vaggen (M10x30 screws + M10 nuts)
i de férhandsborade halen D11 for att
fasta bottendelen

Monter veggen til stolpene
med D.89 klammer.

(Enkel eller tosidig klamme
avhengig av konfigurasjonen)

Mount the side panel
using D.89 clamps.
(Singel or double depending on
the configuration

Montera vaggen till stolparna
med D.89 klammor.

(Enkel eller dubbel utgang
beroende pa konfigurationen)




Montering benk&bord/ Assembly instructions bench/ Montering bank&bord

LIST OF PARTS:

CAMEL EO BENCH-TABLE FRAME
JIM-862-&P

STAIM ESS STEEL MI0 INSERT
225 HT=14MM

O

X9

D.8G CLAMP WITH 1 PRE- EQUIPPED

FASTENING JPT-0081-kT

LEFT HPL BENCH FOR CAMELEO HOUSE
HPLOD?46

RIGHT HFL BENCH FOR CAMELEO HOUSE

X4

JCO-0170-PP

D.34 CLAMP EXT: PART

1

et |

MI0x45 TORX ANTI -
TAMPER SCREW QO1045

HPL TABLE FOR CAMELEQ HOUSE
HPLOO445

&S
(@)




Montering benk&bord/ Assembly instructions bench/ Montering bank&bord

Fest HPL platene til metallrammen
(M10x 45 screws + stainless steel M10
inserts D. 34 clamps inserts)

Fasten the HPL panels onto the metal frame
(M10x 45 screws + stainless steel M10
inserts D. 34 clamps inserts)

Fast HPL plattorna till metallramen
(M10x 45 screws + stainless steel M10
inserts D. 34 clamps inserts)

I

—

Fest benk/bord til nedre del av stolpene med (D.89 klammer med 1 festeordning)
NB! Toppen av bordet ma ikke vaere over 600mm fra bakken med eller uten gulv.

Fasten the bench table unit onto the lower level of the tower only(D.89 clamps with 1 fastening
NB! The top of the table must be lower than 600mm from the ground with or without an inside
floor

Fast benk/bord till nedra del av stolparna med (D.89 klammor med 1 festanordning)
NB! Toppen av bordet far inte vara 6ver 600mm markniva med eller utan golv.




Montering trapp/ Assembly instructions stair/ Montering trappa

LIST OF PARTS:

PRE-EQUIPPED EASY L ADDER

METAL RATLING WITH LARGE L OOP ENTRANCE

JIM-0646-6P
HT1200 TTM-0724-EQ
EASY L ADDER HR TUBE HT1200
JTM-0726-PA
\
i = /
g | xz
x: [
X1
LADDER ANCHORING BRACKET INCLLEV.0
AL UMINTUMTORX WASHER i
QU0753
_—
“ﬁﬁ{L
L
X1
X4
MI0x30 TORX ANTI- .34 CLAMP EXT. PTECE P33.7 PRE-EQUIPPED CLAMP
TAMPER SCREW Q00258 JCO-0170-PP JPI-0076-KT
| xs
X4
MIOx45 TORX ANTI- STAINLESS STEEL HMIO
TAMPER SCREW Q01045 NUT Qo0299

AN

XS

Xz

4

42




@ Montering trapp/ Assembly instructions stair/ Montering trappa

@ Fest portal til stolpene med D.89 klammer T
(enkel eller tosidig avhengig av konfigurasjonen)

(UK)| Fasten the top part of the railing using D.89
clamps (single or double depending on the o o
assembly configuration) ;

(s)| Fast portal till stolparna med D.89 klammer
(enkel eller dubbel utgang beroende av 4
konfigurationen)

i
I
|
|
[
I|"
|
|
i

S

Fest portal til gulv
(M10x30 screws + aluminium torx washers) _ -_T_';lﬁa': 7 e

Fasten the metal railing onto the platform _—
(M10x30 screws + aluminium torx washers)

®

Fast portal till golvet
(M10x30 screws + aluminium torx washers)

©

(\D| Fest ankerfestet til trapp
(M10x30 screw + D.34 clamp ext. Piece)

Fit the anchoring bracket onto the pre-equipped easy ladder
(M10x30 screw + D.34 clamp ext. Piece)

S

(S| Montera ankarfastet till trappan
(M10x30 screw + D.34 clamp ext. Piece) o




Montering trapp/ Assembly instructions stair/ Montering trappa

Monter trapp til gulvet
(M10x30 screws + aluminium torx washers)

(o [ B [N [ Ty

UK Fix the easy ladder onto the platform
(M10x30 screws + aluminium torx washers)

(N) Fest rekkverket til portalen
(pre-equipped D.34 clamps)

U®  Mount the handrail tubes onto the railing
(pre-equipped D.34 clamps)

(s) Fastrdcket till portalen
(pre-equipped D.34 clamps)

Fest rekkverk til trappen
(M10x45 screws + D34 clamp ext. pieces + M10 nuts)

S

On the pre-equipped ladder
(M10x45 screws + D34 clamp ext. pieces + M10 nuts)

®

(s)  Fést racket till trappan
(M10x45 screws + D34 clamp ext. pieces + M10 nuts)




Montering trapp/ Assembly instructions stair/ Montering trappa

S
|J
oL L
T I
[ ] =i [T 0J g L
;] | . oo | |
1
| lJ- ak
Ll u T s




Montering klatrenett/ Assembly instructions net/Montering klatternit

A LIST OF PARTS:

METAL RATLINGS WITH SMALL L OOP

TRAPEZIUM NET HT1200 LEV.0 ENTRANCE JTM-0850-6P

JIM-0709-4C 1

_— V)

e T e ——

s
s

'.I \‘\"u'_';;y
& ) |
"
| —
X1
TOP FASTENING BAR FOR

TRAPEZTUM NET JTM-0709-6P

X1
TRAPEZIUM NET ANCHORING
| FIXTURE JTM-0710-64 L
ALUMINIUM TORX WASHER
Q0753
X1 L
X9
MIOKTE TORX ANTI-
TAMPER SCREW QUOZ59 MIOXZ0 TORX ANTI - MIO30 TORX ANTI-
TAMPER SCREW QOO262 TAMPER SCREW QU0258
SA

2NN EQ /
e | N o J

ST. STEFL M10 TORX ANTI-TAMPER CAP

NUT QU061
TNSTRUCTIONS APPLICABLE TO THE FOLLOWING PARTS
TRAPEZIUM NET HTI1200 LEY O REF JTM-0709-00 ™
TRAPEZIUM NET HT1200 LEV -40 REF JTM-0709-40 -y
X7




Montering klatrenett/ Assembly instructions net/Montering klatternit

e

© 8

Fest portal til stolpene med D.89 klammer
(enkel eller tosidig avhengig av konfigurasjonen)

Fasten the top part of the railing using D.89
clamps (single or double depending on the
assembly configuration)

Fast portal till stolparna med D.89 klammer
(enkel eller dubbel utgang beroende av konfigurationen)

-~

=L SNy - — - —

)

Fest portal til gulv
(M10x30 screws + aluminium torx washers)

Fasten the metal railing onto the platform
(M10x30 screws + aluminium torx washers)

Fast portal till golvet
(M10x30 screws + aluminium torx washers)

C




Montering klatrenett/ Assembly instructions net/Montering klatternat

© 8 0|

Fest nettet til forankringen
(M10x20 screws + M10 torx cap nuts + aluminum torx washers

Fasten the trapezium net to the anchoring fixture
(M10x20 screws + M10 torx cap nuts + aluminum torx washers

Fast natet till férankringen
(M10x20 screws + M10 torx cap nuts + aluminum torx washers

Fest nettet til plattformen

-Fest nettet til metallfestet (JUM 0709 6P)

- Legg denne pé innsiden av plattformrammen

- Bolt sammen(M10x55 screws + aluminum torx washers + M10 torx cap nuts)

Fix the trapezium net on the platform

-Slot the net rope strand into the grooves of the fitting (JUM 0709 6P)

- Position this assembly agaings the inside of the platform frame

- Bolt together (M10x55 screws + aluminum torx washers + M10 torx cap nuts)

Fast natet till plattformen

-Fast natet till metallfastet(JUM 0709 6P)

- Placera denna pa insidan av plattformramen 48
- Bult ihop(M10x55 screws + aluminum torx washers + M10 torx cap nuts)




Montering rutsjebane/Assembly instructions slide/Montering rutschkana

LIST OF PARTS:

HPLOO362

HPL PANEL 1200 FOR ROTOMOULD 51 TDF

PRE-EQUIPPED HPL SLIDE HT1200
JPI-0036-EQ

G —

TAMPER SCREVW QUD0262

|
OFFSET MOUNTING BRACKET
JIM-0654-PA
7
g
MI0xZ0 TORX ANTI- X1

ANCHOR FITTING FOR ROTO SLIDE HT1200
LEV.0 JPI-0131-PA4

A

ANCHORING ADAPTER LEV.0 FOR ROTOMOULD

SLIDE JPF-0127-PA4

B

i

- STAINLESS STEEL M10 TORX ANTI- X1
TAMPER CAP NUT Q00261
~ ™ HPL SHIM TH 25 FOR CAMELEO ROTO
SLIDE HPLOO4ST
ALUMINIUA HPL .
FASTENING CLIP TMA-0162- X4 ’

MI0x55 TORX ANTT- XJ

S TAMPER SCREW QUO259 -

M10x16 TORX ANTT-TAMPER
SCREW Q00260 STAINLESS STEEL HAMIO
\ NUT QU0299
Xz \ ‘
x4 "\ o
\ / X2
MIOx30 TORX ANTI- X4 |
TAMPER SCREW QOOZ58
RED PLASTIC TORX WASHER
ZINC-PLATED MI0 SPACER 130
Q0991
g\ JINOZ22-2T

\\\5\ —
o —

4| X6 | X2

X4
VELLOW PLASTIC TORX WASHER
Qo755 ALUMINIUM TORX WASHER D.34 CLAMP EXT. PIECE
Q0753 JCO-0170-PP
19




Montering trapp/ Assembly instructions stair/ Montering trappa

1. Monter aluminiumsfestene (JMA- 0162) pa HPL portal
(M10x30 screws + M10 nuts)

2. Monter festebrakettene (JJM-0645-PA) pa HPL portalen

(M10x20 screws + torx cap nuts + yellow plastic torx washers)

L Kom ihag HPL utfodring mellan golv och rutgg\kana

Vare oppmerksom pa a montere brakettene korrekt slik at
riktig side vender ut.

Put the fastening clips in place on the HPL panel

(M10x30 screws + M10 nuts)

Place the offset mounting brackets on the HPL panel
(M10x20 screws + torx cap nuts + yellow plastic torx washer:
Be careful to fix the brackets the right way round so that the
right colour panel is on the outside of the equipment.

Montera aluminiumsfesten (JMA- 0162) pa HPL portal
(M10x30 screws + M10 nuts)

Montera fastbraketten (JJM-0645-PA) pa HPL portalen
(M10x20 screws + torx cap nuts + yellow plastic torx washers.)
Var uppmerksam att montera braketten korrekt sa ratt sida vander utat.

@

1. Monter HPL portal til gulv
(M10x30 screws + aluminium torxs washers)
2. Monter HPL portal til stolper med D.89
clamps

(enkel eller tosidig avhengig av
@

konfigurasjonen pa produktet)
sk HPL utforing mellom gulv og rutsjebane

1. Mount the HPL panel on the platform (M10x30
screws + aluminium torxs washers)

Fasten the top part of the panel using D.89 clampj
(single or double depending on the assembly
configuration)

Remember HPL shim between floor and slide

1. Montera HPL portal till golv

(M10x30 screws + aluminium torxs washers)
2. Montera HPL portal till stolpar med D.89 clamps
- (enkel eller dubbel beroende pa konfigurasjonen
av produkten.)




Montering trapp/ Assembly instructions stair/ Montering trappa

Fest forankringsrgr pa undersiden av sklien
(M10x55 screws + D.34 clamp ext. Pieces)

Fit the anchoring adapter onto the slide
(M10x55 screws + D.34 clamp ext. Pieces)

Fasta forankringsror pa
undersidan av rutschkanan
(M10x55 screws + D.34 clamp ext. Pieces)

(ND Fest forankringsjernet til forankringsror
M10x16 screws + torx cap nut +
red plastic torx washers

e
@ Fasten the anchoring bracket onto the
adapter
M10x16 screws + torx cap nut +
red plastic torx washers

(s>  Fast forankringsjern till forankringsror
M10x16 screws + torx cap nut +
red plastic torx washers

51




Montering trapp/ Assembly instructions stair/ Montering trappa

Monter sklien til gulvet
(10x55 screws + M10x16 screws +

M10 spacers L.30 + aluminum torx washers)
Husk HPL utforing(25mm) mellom gulv og sklie

Fasten the slide onto the platform

(10x55 screws + M10x16 screws + M10 spacers
L.30 + aluminum torx washers)

Do not forget the shim th. 25 between

the platform and the slide

Montera fast rutschkanan till golvet med
(10x55 screws + M10x16 screws +

M10 spacers L.30 + aluminum torx washers)
Kom i hag att anvanda HPL utforing
(25mm) mellan golv och rutschkana

Fest sklien til HPL portalen
(M10x30 screws + aluminum torx washers)

Fix the slide onto the HPL panel
(M10x30 screws + aluminum torx washers)

Montera rutschkanan till HPL portalen
(M10x30 screws + aluminum torx washers)

52




Montering brannmannstang/ Assembly instructions firemans pole/
Montering brandmanstang

Montering brannmannstang

Fireman’s pole assembly

Montering brandmanstang

LIST OF PARTS:

METAL RATLING WITH LARGE LOOP ENTRANCE

MIOx30 TORX ANTI- JIM-0646-6P

TAMPER SUREW Q00258

FIREMAN'S POLE HT 1200

JIM-0675-PA
:";:'Q\ J/

\ L \
| \ \}
‘ Al UMTNTUM TORX WASHER =

Qoo753 5

7e)

0.34 CLAMP EXT. PIECE
JCO-0170-PP

1
| X1 |

X1
- ANCHOR PLATE FOR D33.7 LEVO
JPI-0004-PA

ENp

PRE-EQUIPFPED 233.7 CLAMP
JPI-0076-KT




Montering brannmannstang/ Assembly instructions / Montering av brandmanstang

© 9 0|

e

© 6

®

S

Fest portal for brannmannstang i stolpene med D.89 klammer F
(enkel eller tosidig avhengig av konfigurasjonen

Fasten the top part of the railing using D.89 clamps
(single or double depending on the assembly configuration - |

Fast portal till brandmanstang i stolparna med D.89 klammor
(enkel eller dubbel utgang beroende av konfigurationen)

1

Fest portal for brannmannstang til gulvet med
(M10x30mm screws + aluminum torx washers)

-

Fasten the metal onto the platform (M10x30mm Q:ﬁ;_ﬁ L;-;ﬁ;-y
screws + aluminum torx washers O

Fast portal fér brandmanstang till golvet med il
(M10x30mm screws + aluminum torx washers/

Fest forankringsplaten til brannmannstangen
(M10x30 mm screws + D.34 ext. Piece

Fix the anchorplate into the firemans’s pole
(M10x30 mm screws + D.34 ext. Piece

Fast forankringsplattan till brandmanstangen
(M10x30 mm screws + D.34 ext. Piece

Fest brannmannstangen til portalen
(D.34 clamps + M10x55 screws and steel nuts

Fasten the firemans pole onto the railing
(D.34 clamps + M10x55 screws and steel nuts

Féast brandmanstangen till portalen
(D.34 clamps + M10x55 screws and steel nuts




Montering av brannmannstang/ Assembly instructions / Montering brannmannstang

)

't |

/4
- —
4
.6 ee— t
=) o=
T T
O T T | s ¥y
L r
_L

55




Montering kikkert/ Assembly instructions / Montering kikare

LIST OF PARTS:

PRE-ASSEMBLED CAMELEO
MIO30Q TORX ANTI- BINOCUL ARS JIM-0945-EQ

TAMPER SCREW Q00258

ST, STEEL HMI0 NUT @\\
QO0299 \

° -

Xz

INSTRUCTIONS APPLICABLE TO THE
FOLLOWING PARTS

CAMELEQ BINOCUL ARS REF JIM-0945-KT
CAMEL EO MEGAPHONE REF JTM-0982-KT

X1

HOLES TODRILE




Montering lekebord/ Assembly instructions table/ Montering lekbord

LARGE PRE-EQUIPPED SAND TABLE
JPI-0055-£Q)

STAINLESS STEEL HT620 TABLE
POST JPI-0056-F¢}

X1

SEAT LEV.O
JPI-0089-00

SAND TABLE SUPPORT POST L6880 LEV.D —
JPT-0319-F¢}

Tr

SAND SHOVEL 6LTDE
Xz JPI-0318-PA

X1

PRE-EQUIPPED SAND
SHOVEL JIM-0903-EQ

TOSna.

S
B s o
e s




@ Montering lekebord/ Assembly instructions table/ Montering lekbord

X2

LIST OF PARTS:
RED PLASTIC TORX WASHER ZINC-PLATED LLION
WASHER Q00771
QUo9s:
X10
X4
ST. STEEL HM10 NUT MI0XT5 TORX ANTI-

QU299 TAMPER SCREW Q00259

::Zj

V

X1

MiOx16 TORX ANTI-TAMPER

SCREW QU0260

A

X4

D89 CLAMP WITH 1
FASTENING JIM-0081-KT

X3

STAINLESS STEEL MI0 TORX ANTI-
TAMPER CAP NUT QU0261

™,
~

X4

58




&

Montering lekebord/ Assembly instructions table/ Montering lekbord

&

Fest stolpene til sandbordet
(M10x16 screws + torx cap nuts +
LL10ON washers + red plastic torx washers

Fit the posts onto the pre-equipped sand table
(M10x16 screws + torx cap nuts + LL10N washers
+ red plastic torx washers

Fast stolparna till sandbordet
(M10x16 screws + torx cap nuts +
LL10ON washers + red plastic torx washers

Fest stolpen for sandskuffa
(M10x55 screw +M10 nut + D.89 clamp)
Husk a tre i kjettingen for skuffa i pa raret forst

Fit the sand shovel guide

(M10x55 screw +M10 nut + D.89 clamp)
Do not forget to slip on the

chain of the shovel first

Fast stolpen for sandgravaren
(M10x55 screw +M10 nut + D.89 clamp)
Kom ihag att satta i kedjan till gravskopan férst

59




Montering lekebord/ Assembly instructions table/ Montering lekbord

Fest bordet til stolpen pa det lille huset i riktig retning (D.89. clamps)
Plasser bordet iht forankringsplanen

Fit the pre-assembled assembly to the equipment frame,
ensuring it is the right way round (D. 89. clamps)

Position and fasten the seats in the positions shown in the layout drawing

Fast bordet till stolpen av den lilla stugan i rétt riktning (D.89. clamps)
Placera bordet enligt férankringséversikten

I

il _Fxe

&

60




Montering lekebord/ Assembly instructions table/ Montering lekbord

| ASSEMBLY:

1) Fit the posts onto the pre-equipped sand fable (M10x16 screws + forx cap nuts+
LLION washers + red plastic torx washers)

2) Fit the sand shovel guide (MIOx55 screw + M10 nut + D.E9 clamp)

Do not forget fo ship on the chain of the shovel first

3) Fit the pre-assembled assembly to the equipment frame, ensuring it is the right way
round. (.89 clamps)
4) Position and fasten the seats in the positions shown in the layout drawing

&

61




